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How do you spell 
truth in 

advertising? 

This logo appearing on pharmaceutical advertisements In 
professions! journals meant that the advertisement* have 
been reviewed—and cleared for publishing—by the Phar­
maceutical Advertising Advisory Board/Conseil ConsurtatH 
de Publlcrte Pharmaceutlque. 
This unique screening system for pharmaceutical advertis­
ing Is the first of Hi kind In North America. The Board of 
Directors Is composed of Individuals representing the fol­
lowing organizations: • Association des fabricants du 
Quebec de Produlta Pharmaceutiquee • Association des 
medeclns de langue francalse du Canada • Association of 
Medical Media • Canadian Advertising Advisory Board • 
Canadian Drug Manufacturers • Canadian Medical Associa­
tion * Canadian Pharmaceutical Association • Consumers' 
Association of Canada • Pharmaceutical Manufacturers 
Association of Canada. 
The Health Protection Branch of Hearth and Warfare Canada 
acts as advisor and resource body to the board. 
The program ensures the accuracy of pharmaceutical ad­
vertising to the hearth professions, so that It may continue 
to serve the ultimate best interest of the patient. 
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TWO YEAR 
RESEARCH FELLOWSHIP 

Two year research fellowship commencing August 
1982, involving (1) ambulatory EEGs and (2) coma. 
Preference will be given to those with experience in 
Pediatric Neurology and EEC Please write to: Dr. S.S. 
Seshia, Section of Pediatric Neurosciences, Children's 
Hospital, 678 William Avenue, Winnipeg, Manitoba, 
R3E0W1. 

C EREBROV ASCUL AR 
RESEARCH FELLOW 

Full-time position available for one year starting July 
1983 for clinical investigation of acute stroke patients. 
Research activities associated with acute stroke unit 
and carotid Doppler laboratory. 

Reply with curriculum vitae and the names of two 
referees to Dr. J.W. Norris, Department of Neuro­
sciences, Sunnybrook Medical Centre, 2075 Bayview 
Avenue, Toronto, Ontario, Canada. 

NEUROLOGIST 
Required by a busy Toronto community hospital with 
active neurosurgical department, CT scanner and 
angio. 
Reply: Box 100 CJNS 

190 Main Street, 
Unionville, Ontario 
L3R 2G9 
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MEDICAL DIRECTOR 
A Medical Director is required for a 106 bed spinal 
cord rehabilitation hospital located in the Bayview-
Eglinton area of Toronto, Ontario. 

Responsibilities will include the overall management 
and coordination of the medical staff and the commit­
tees of the medical staff. 

This position is a joint appointment with the University 
of Toronto. University responsibilities will include the 
training of residents as well as research projects. 

The candidate must have proven administrative skills 
and demonstrated skills in academic medicine and will 
have a medical degree. 

Please forward application, and detailed resume, in 
confidence, to: 

The Administrator, 
Lyndhurst Hospital, 

520 Sutherland Drive, 
Toronto, Ontario, M4G 3V9 

PAEDIATRIC NEUROLOGIST 
The Children's Hospital of Eastern Ontario, Ottawa, 
invites applications for the above posting. This in­
dividual will join the present complement of two in the 
Neurology Service. 

The position is a geographic full time post at the 
Hospital, which is the Paediatric teaching unit of the 
Department of Paediatrics of the University of Ottawa. 
The University appointment would be commensurate 
with the experience of the candidate. Experience in 
related research as well as EEG interpretation and 
evoked potentials would be advantageous. 

The Children's Hospital of Eastern Ontario is a modern 
301 bed facility serving a one million plus paediatric 
population and provides paediatric teaching to all levels 
of undergraduate and postgraduate students. 

Interested persons should apply to Dr. Pierre Beaudry, 
Chairman, Department of Paediatrics, University of 
Ottawa and Chief, Department of Paediatrics, 
Children's Hospital of Eastern Ontario. 

401 Smyth Road 
Ottawa, Ontario 

K1H8L1 

SYMPOSIUM ON THE 
EPILEPTIC CHILD 

The Neurology Service of the Department of Pediatrics 
at the Children's Hospital of Eastern Ontario is spon­
soring a one day Symposium on the Epileptic Child in­
tended for Family Physicians and Pediatricians on 
Saturday, October 16, 1982. Topics covered will in­
clude a review of the pathophysiology of the epilepsies, 
symptomatology of the childhood epilepsies, their in­
vestigation and treatment. Lectures and discussions will 
be given by various workers in the field of epilepsy. Ad­
vance registration is requested. Children's Hospital of 
Eastern Ontario, Neurology Service, 401 Smyth Road, 
Ottawa, Ontario, K1H 8L1. 

NEUROLOGIST 
A Neurologist is required for the Grace General 
Hospital and The General Hospital (Health Sciences 
Centre), St. John's, Newfoundland. 

The position would be in private practice but affiliation 
with the Medical School of Memorial University of 
Newfoundland will be available at an appropriate level 
to be determined by negotiation. 

The Neurologist would have access to inpatient 
facilities at both hospitals. The Health Sciences Centre 
is the major neurodiagnostic referral centre for the 
province and has a complete range of modern equip­
ment and full supporting services. This appointment 
would be of particular interest to a young Neurologist 
with a wish to enter a busy clinical environment in a 
University Centre and with full supporting services. 

Application should be made to: 
Dr. W. Pryse-Phillips 

Chief, Division of Neurology 
Department of Medicine 

The General Hospital 
Health Sciences Centre 

St. John's, Newfoundland 
A1B3V6 
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Brief Prescribing Information 
13 Lioresal9 baclofen 
Action 
The precise mechanisms of action of Lioiesal 
(baclofen) are not fully known. It inhibits both 
monosynaptic and polysynaptic reflexes at the 
spinal level, probably by hyperpolarization of 
afferent terminals, although actions at supra­
spinal sites may also occur and contribute to 
its clinical effect. Although Lioresal is an 
analog of the putative inhibitory neuro­
transmitter gamma-aminobutyric acid (GABA), 
there is no conclusive evidence that actions 
on GABA systems are involved in the pro­
duction of its clinical effects. Peak plasma 
concentrations of Lioresal are achieved within 
2 hours and the plasma half-life is 2-4 hours. 
Indications and Clinical Uses 
Lioresal (baclofen) is useful for the alleviation 
of signs and symptoms of spasticity resulting 
from multiple sclerosis. 
Lioresal may also be of some value in patients 
with spinal cord injuries and other spinal cord 
diseases. 
Contraindications 

Hypersensitivity to Lioresal (baclofen). 
warnings 
Abrupt Drug Withdrawal: Following abrupt 
withdrawal of Lioresal (baclofen), visual and 
auditory hallucinations, confusion, anxiety 
with tachycardia and sweating, insomnia, and 
worsening of spasticity have occurred. 
Therefore, except for serious adverse 
reactions, the dose should be reduced slowly 
when the drug is discontinued. Impaired Renal 
Function: Because Lioresal is primarily 
excreted unchanged through the kidneys, it 
should be given with caution, and it may be 
necessary to reduce the dosage. Stroke: 
Lioresal has not significantly benefited 
patients with stroke. These patients have also 
shown poor tolerability to the drug. Pregnancy: 
Safe use of Lioresal during pregnancy or 
lactation has not been established. High doses 
are associated with an increased incidence of 
abdominal hernias in the fetuses of rats and of 
ossification defects in those of rats and 
rabbits. Therefore, the drug should be adminis­
tered to pregnant patients, or women of child: 
bearing potential only when, in the judgment 
of the physician, the potential benefits 
outweigh the possible hazards. 
Precautions 

Safe use of Lioresal (baclofen) in children 
under age 12 has not been established and it 
is, therefore, not recommended for use in 
children. Because of the possibility of 
sedation, patients should be cautioned 
regarding the operation of automobiles or dan­
gerous machinery, and activities made 
hazardous by decreased alertness. Patients 
should also be cautioned that the central 
nervous system effects of Lioresal may be 
additive to those of alcohol and other CNS 
depressants. Lioresal should be used with 
caution where spasticity is utilized to sustain 
upright posture and balance in locomotion, or 
whenever spasticity is utilized to obtain 
increased function. Extreme caution should be 
exercised in patients with epilepsy or a history 
of convulsive disorders. In such patients, the 
clinical state and electroencephalogram 
should be monitored at regular intervals during 
therapy, as deterioration in seizure control 
and EEG has been reported occasionally in 
patients taking Lioresal. Caution should be 
used in treating patients with peptic 
ulceration, severe psychiatric disorders, elderly 
patients with cerebrovascular disorders, and in 
patients receiving antihypertensive therapy. It 
is not known whether Lioresal is excreted in 
human milk. As a general rule, nursing should 
not be undertaken while a patient is on a drug 
since many drugs are excreted in human milk. 
Adverse Reactions 
The most common adverse reactions 
associated with Lioresal (baclofen) are 
transient drowsiness, dizziness, weakness and 
fatigue. Others reported: Neuropsychiatry 
Headache (<10%), insomnia (<10%), and, 
rarely, euphoria, excitement, depression, 
confusion, hallucinations, paresthesia, muscle 
pain, tinnitus, slurred speech, coordination 
disorder, tremor, rigidity, dystonia, ataxia, 
blurred vision, nystagmus, strabismus, miosis, 
mydriasis, diplopia, dysarthria, epileptic 
seizures. Cardiovascular: Hypotension (<10%), 
rare instances of dyspnea, palpitation, chest 
pain, syncope. Gastrointestinal: Nausea, 
(approx. 10%), constipation (<10%), and, 
rarely, dry mouth, anorexia, taste disorder, 
abdominal pain, vomiting, diarrhea, and 
positive test for occult blood in stool. 

Genitourinary: Urinary frequency (<10%), and, 
rarely, enuresis, urinary retention, dysuria, 
impotence, inability to ejaculate, nocturia, 
hematuria. Other: Instances of rash, pruritus, 
ankle edema, excessive perspiration, weight 
gain, nasal congestion. Some of the CNS and 
genitourinary symptoms reported may be 
related to the underlying disease rather than to 
drug therapy. 
The following laboratory tests have been found 
to be abnormal in a few patients receiving 
Lioresal: SGOT, alkaline phosphatase and 
blood sugar (all elevated). 
Symptoms and Treatment of Overdosage 
Signs and Symptoms: Vomiting, muscular 
hypotonia, hypotension, drowsiness, 
accommodation disorders, coma, respiratory 
depression, and seizures. The signs and 
symptoms may be further aggravated by co­
administration of a variety of other agents 
including alcohol, diazepam, and tricyclic 
antidepressants. Treatment: The treatment is 
symptomatic. In the alert patient, empty the 
stomach promptly by induced emesis followed 
by lavage. In the obtunded patient, secure the 
airway with a cuffed endotracheal tube before 
beginning lavage (do not induce emesis). 
Maintain adequate respiratory exchange; do 
not use respiratory stimulants. Muscular 
hypotonia may involve the respiratory muscles 
and require assisted respiration. A high urinary 
output should be maintained since Lioresal 
(baclofen) is excreted mainly by the kidneys. 
Dialysis is indicated in severe poisoning 
associated with renal failure. 
Dosage and Administration 
The determination of optimal dosage of 
Lioresal (baclofen) requires individual titration. 
Start therapy at a low dosage and increase 
gradually until optimum effect is achieved 
(usually between 40-80 mg daily). 
The following dosage titration schedule is 
suggested: 
5 mg t.i.d. for 3 days 

10 mg t.i.d. for 3 days 
15 mg t.i.d. for 3 days 
20 mg t.i.d. for 3 days 
Thereafter additional increases may be 
necessary but the total daily dose should not 
exceed a maximum of 80 mg daily (20 mg 
q.i.d.). The lowest dose compatible with an 
optimal response is recommended. If benefits 
are not evident after a reasonable trial period, 
patients should be slowly withdrawn from the 
drug (see Warnings). 

Availability: Lioresal (baclofen) 10 mg tablets. 
Description: White to off-white flat-faced, oval 
tablets with Geigy monogram on one side and 
the identification code 23 below the mono­
gram. Fully bisected on the reverse side. 
Available in bottles of 100 tablets. 

References: 
1.R.F. Jones, J.W. Lance, Medical Journal of 

Australia, 1976, May:654-657. 
2.R.G. Feldman: Symposia Reporter, Vol.3, No.2 

June 1979. 
3. Lioresal Product Monograph. 

Product monoraph supplied on request. 
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In the effective 
treatment of epilepsy, 
there is no substitute 

forexperienc 
The original carbamazepine, TEGRETOL® 
was first introduced by Geigy in 1969 and sub­
sequently became the drug of choice for 
trigeminal neuralgia. 

But this development marked only the 
beginning. 

Geigy research soon provided the basis 
for approval in the treatment of psychomo­
tor/temporal lobe epilepsy in 1973. ^ ^ ^ ^ ^ ^ P ^ » 

And in 1979, this indication was again ex- • ^ ^ F ^ ^ B T ^ B i t 
panded to include usage in refractory 
generalized tonic/clonic seizures. 

This committment to the ongoing poten­
tial of TEGRETOL does not end here: 
continuing research indicates that further 
applications are possible in the future. 

While the provision of a quality pharma- ^ ^ ^ 
ceutical is a primary objective of Geigy, I ^ H _ A _ • _ MK 

other services to both doctor and patient l ^ ^ ^ f l V l ^ ^ • ^ H I 
have not gone unaddressed. I • [ • L I • K B ^ J I 

Medical information, support to con- • ^ ^ ^ V • ^ ^ ^ ^ ^ • 
tinuing medical education and attention 
to the needs of epileptic patients, ..:::::::::::::::.. NO Substitution. 
their families and Associations have .:H!!i!j!l!!IHI!Jli!lillk:.. 
been important elements in the s«lililllilliiililll§lillsiiiillss Because there is 
overall attention given to this J:Hh»:::::H:H::::::::::::::::::: _ _ _, l h p t i + l l + -

•••••••••••••••••••••••••••••••••••••a* — 

m fact, a prescription for :iiiiiiiii!i|!»ii!i!iiIHiii!!!iiiiiii for experience. 
TEGRETOL does far more in the ::::H::::lH:lH:H:H:::::::::::::: v _ . | r o - r _. | r c 

fight against epilepsy than just :::::l:::::::::!!!ll!ll!llll!llll!l TOUrb, Or UUri>. 
control patient symptoms. :::::::::::::::::::::::»::::: 

•••••••••••••••••••••••••A**** 

••••••••••••••••••••••••••••••• I ̂ ClICs V ,. , 
•••••••••••••••••••••a "w , 

• • • • • • • • • • • • • • • *352*S** Mississauga, Ontario | C C P P 
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Brief Prescribing Information 
Tegretol® No substitution. 
200 mg carbamazepine 
Indications and clinical use 
a) Trigeminal Neuralgia: 

Tegretol is indicated for the symptomatic relief 
of pain of trigeminal neuralgia only during 
periods of exacerbation of true or primary 
trigeminal neuralgia (tic douloureux). It should 
not be used preventively during periods of 
remission. In some patients, Tegretol has 
relieved glossopharyngeal neuralgia. For 
patients who fail to respond to Tegretol, 
or who are sensitive to the drug, recourse to 
other accepted measures must be considered. 
Tegretol is not a simple analgesic and should 
not be used to relieve trivial facial pains or 
headaches. 

b) Tegretol has been found useful: 
1. in the management of psychomotor 

(temporal lobe) epilepsy and, 
2. as an adjunct, in some patients with secon­

dary or partial epilepsy with complex symp­
tomatology or secondarily generalized 
seizures, when administered in combina­
tion with other antiepileptic medication. 

3. as an alternative medication in patients 
with generalized tonic-clonic seizures who 
are experiencing marked side effects or fail 
to respond to other anticonvulsant drugs. 

Tegretol is essentially ineffective in controlling 
petit mal, minor motor, myoclonic and pre­
dominantly unilateral seizures, and does not 
prevent the generalization of epileptic discharge. 
Contraindications 
Tegretol should not be administered to patients 
with a history of hepatic disease or serious 
blood disorder. 
Tegretol should not be administered immediately 
before, in conjunction with, or immediately after 
a monoamine oxidase inhibitor. When it seems 
desirable to administer Tegretol to a patient who 
has been receiving an MAO inhibitor, there 
should be as long a drug-free interval as the 
clincal condition allows, but in no case should 
this be less than 14 days. Then the dosage of 
Tegretol should be low initially, and increased 
very gradually. 
Tegretol should not be administered to patients 
presenting atrioventricular heart block. 
Safe use in pregnancy has not been established. 
Therefore, Tegretol should not be administered 
during the first three months of pregnancy. 
Tegretol should not be given to women of child-
bearing potential unless, in the opinion of the 
physician, the expected benefits to the patient 
outweigh the possible risk to the foetus (See 
Reproductive Studies). Because of demonstrated 
toxicity in nursing animals, Tegretol should not 
be administered to nursing mothers. 
Because of the similarity of chemical structure, 
Tegretol should not be administered to patients 
with known hypersenitivity to any of the tricyclic 
compounds, such as amitriptyline, trimipramine, 
imipramine, or their analogues or metabolites. 
Warnings 
Although reported infrequently, serious 
adverse effects have been observed during 
the use of Tegretol. Agranulocytosis and 
aplastic anemia have occurred in a few 
instances with a fatal outcome. Leucopenia, 
thrombocytopenia and hepatocellular and 
cholestatic jaundice have also been reported. 
It is, therefore, Important that Tegretol should 
be used carefully and close clinical and fre­
quent laboratory supervision should be main­
tained throughout treatment in order to detect 
as early as possible signs and symptoms of a 
possible blood dyscrasia. 
Long-term toxicity studies in rats indicated 
a potential carcinogenic risk. Therefore, the 
possible risk of drug use must be weighed 
against the potential benefits before pre­
scribing carbamazepine to individual patients. 
Precautions 
Monitoring of Haematological and Other Adverse 

Reactions: Complete blood studies, including 
platelet counts, and evaluation of hepatic and 
renal function and urinalysis should be carried 
out before treatment is instituted. Careful clinical 
and laboratory supervision should be maintained 
throughout treatment, including frequent perfor­
mance of complete blood counts, in order to 
detect any early signs or symptoms or blood 
dyscrasia. Should any signs or symptoms or 
abnormal laboratory findings suggestive of 
blood dyscrasia or liver disorder occur, Tegretol 
should be immediately discontinued until the 
case is carefully reassessed. 
Urinary Retention and Increased Intraocular 
Pressure: Because of its anticholinergic action, 
Tegretol should be given cautiously, if at all, to 
patients with increased intraocular pressure 
or urinary retention. Such patients should be 
followed closely while taking the drug. 
Occurrence of Behavioural Disorders: Because 
it is closely related to the other tricyclic drugs, 
there is some possibility that Tegretol might acti­
vate a latent psychosis, or, in elderly patients, 
produce agitation or confusion, especially when 
combined with other drugs. Caution should also 
be exercised in alcoholics. 
Use in Patients with Cardiovascular Disorders: 
Tegretol should be used cautiously in patients 
with a history of coronary artery disease, organic 
heart disease, or congestive failure. If a defective 
conductive system is suspected, an E.K.G. 
should be performed before administering 
Tegretol, in order to exclude patients with 
atrioventricular block. 
Use in Patients taking Oral Contraceptives: 
In women under treatment with Tegretol, the 
reliability of oral contraceptives may be adversely 
affected; such patients should accordingly be 
advised to use some alternative, non-hormonal 
method of contraception. 
Driving and Operating Hazardous Machinery: 
Because dizziness and drowsiness are possible 
side effects of Tegretol, patients should be 
warned about the possible hazards of operating 
machinery or driving automobiles. 

Adverse Reactions 
The reactions which have been most frequently 
reported with Tegretol are drowsiness, 
unsteadiness on the feet, vertigo, dizziness, 
gastrointestinal disturbances, and nausea. 
These reactions usually occur only during the 
initial phase of therapy. They have rarely 
necessitated discontinuing Tegretol therapy, 
and can be minimized by initiating treatment 
at a low dosage. 
The more serious adverse reactions observed 
are the haematologic, hepatic, cardiovascular 
and dermatologic reactions, which require 
discontinuation of therapy. 
The following adverse reactions have been 
reported: 
Haematological reactions: Transitory leucopenia, 
eosinophilia, leucocytosis, thrombocytopenic 
purpura, agranulocytosis, macrocytic anemia 
and aplastic anemia. In a few instances, deaths 
have occurred. 
Hepatic disturbances: During the long-term 
administration of Tegretol abnormalities in liver 
function tests and cholestatic or hepatocellular 
jaundice have been observed. 
Dermatological reactions: The following reactions 
occurred during treatment with Tegretol: skin 
sensitivity reactions and rashes, erythematous 
rashes, pruritic eruptions, urticaria, photosen­
sitivity, pigmentary changes, neurodermatitis 
and in rare cases Stevens-Johnson syndrome, 
exfoliative dermatitis, alopecia, diaphoresis, 
erythema multiforme, erythema nodosm, and 
aggravation of disseminated lupus erythematosus. 
Neurological reactions: The reactions reported as 
occurring during treatment with Tegretol include 
vertigo, somnolence, disturbances of coordin­
ation, confusion, headache, fatigue, blurred 
vision, transient diplopia and oculomotor dis­
turbances, speech disturbances, abnormal 
involuntary movements and increase in motor 
seizures. In addition, peripheral neuritis and pares­
thesia, depression with agitation, talkativeness, 

nystagmus, and tinnitus have been reported but 
only very rarely. There have been some reports 
of paralysis and other symptoms of cerebral 
arterial insufficiency but no conclusive relation­
ship to the administration of Tegretol could be 
established. 
Cardiovascular systems: Recurrence of throm­
bophlebitis in patients with a prior history of 
thrombophlebitis, congestive heart failure, aggra­
vation of hypertension, Stokes-Adams in patients 
with AV block, hypotension, syncope and 
collapse, edema, aggravation of coronary artery 
disease. Some of these complications (including 
myocardial infarction and arrhythmia) have been 
associated with other tricyclic compounds. 
Genitourinary reactions: Urinary frequency, 
acute urinary retention, oliguria with elevated 
blood pressure, and impotence, Elevation of 
BUN, albuminuria and glycosuria also have 
been observed. 
Digestive tract: Disturbances associated withn 
Tegretol therapy have included nausea, vomiting, 
gastric or abdominal discomfort, diarrhoea, 
anorexia and dryness of the mouth and throat, 
glossitis and stomatitis. 
Eyes: There is no conclusive evidence that 
Tegretol produces pathological changes in the 
cornea, lens or retina. However, it should be 
recognized that many phenothiazines and 
related drugs have been shown to cause eye 
changes. By analogy, periodic eye examinations, 
including slitlamp fundoscopy and tonometry, 
are recommended. 
Other reactions reported during treatment with 
Tegretol include fever and chills, lymphadeno-
pathy, aching joints and muscles, leg cramps 
and conjunctivitis. 
Dosage and Administration 
Use in Epilepsy (see Indications): A low initial 
daily dosage with a gradual increase in dosage 
is advised. Dosage should be adjusted to the 
needs of the individual patient. 
Adults and Children over 12 years of age: Initially, 
100 to 200 mg once or twice a day depending 
on the severity of the case and previous thera­
peutic history. The initial dosage is progressively 
increased, until the best response is obtained, 
up to 600 mg daily. The usual optimal dosage is 
600 mg daily, but occasionally dosage up to 800 
to 1000 mg have been used for short periods. 
As soon as disappearance of seizures has been 
obtained and maintained, dosage should be 
reduced very gradually until a minimum effective 
dose is reached. 
Use in-trigeminal neuralgia: The initial daily 
dosage should be small; 200 mg, taken in two 
doses of 100 mg each is recommended. The 
total daily dosage can be increased by 200 mg 
per day until relief of pain is obtained. This is 
usually achieved at a dosage between 200 and 
800 mg daily, but occasionally up to 1200 mg per 
day may be necessary. As soon as relief of pain 
has been obtained and maintained, progressive 
reduction in dosage should be attempted until a 
minimum effective dosage is reached. Because 
trigeminal neuralgia is characterized by periods 
of remission, attempts should be made to reduce 
or discontinue the use of Tegretol at intervals of 
not more than 3 months, depending upon the 
individual clinical course. 
Prophylactic use of the drug in trigeminal 
neuralgia is not recommended. 
Tegretol should be taken in two or three divided 
doses daily, with meals whenever possible. 
Dosage Forms 
Tegretol is available as a 200 mg white, round, 
flat bevelled edge single-scored tablet, engraved 
with Geigy signet. 
Availability 
Bottles of 50 and 500 tables. Protect from heat 
and humidity. 
Full information available on request. 

Geigy 
Mississauga, Ontario 
L5N 2W5 
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Tegretol 
carbamazepine 

To help control 
refractory generalized 
tonic-clonic seizures 
without excessive sedation 
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Spasticity: 
It can spoil 
everything 
Lioresal" (baclofen) helps 
relieve spasticity resulting 
from spinal cord injury, 
multiple sclerosis or other 
spinal cord diseases. 

Lioresal 
facilitates physiotherapy/ 
rehabilitation2 

improves the outlook for long 
term management1 

reduces the risk of « 
troublesome over-station1 

is capable of inhibiting both 
monosynaptic and » «<* 
polysynaptic reflexes at the 
spinal cord level3 

(baclofen) 

where ! 

could 
why it; 
so well 
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